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Plot 7-659. Antenna 5T (Pk & Avg, Ch.38, 802.11n, MCS0)
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Plot 7-660. Antenna 5T (Pk & Avg, Ch.38, 802.11n, MCS3)
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Plot 7-661. Antenna 5T (Pk & Avg, Ch.38, 802.11n, MCS5)
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Antenna 5T Radiated Band Edge Measurements (40MHz BW)
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Plot 7-662. Antenna 5T (Pk & Avg, Ch.46, 802.11n, MCS0)
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Plot 7-663. Antenna 5T (Pk & Avg, Ch.46, 802.11n, MCS3)
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Plot 7-664. Antenna 5T (Pk & Avg, Ch.46, 802.11n, MCS5)
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Plot 7-665. Antenna 5T (Pk & Avg, Ch.54, 802.11n, MCSO0)
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Plot 7-666. Antenna 5T (Pk & Avg, Ch.54, 802.11n, MCS3)
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Plot 7-667. Antenna 5T (Pk & Avg, Ch.54, 802.11n, MCS5)
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Plot 7-668. Antenna 5T (Pk & Avg, Ch.62, 802.11n, MCSO0)
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Plot 7-669. Antenna 5T (Pk & Avg, Ch.62, 802.11n, MCS3)
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Plot 7-670. Antenna 5T (Pk & Avg, Ch.62, 802.11n, MCS5)

PCTEST

Proud tobe partof @

FCC ID: BCGA2378
IC: 579C-A2378

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Dates:
02/15/2021 - 3/16/2021

Test Report S/N:
1C2101020004-08.BCG

EUT Type:
Tablet Device

Page 258 of 349

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N PCTEST"

Proud to be part of @ element

PASS ki ggw iMHz  Peak: 5468.68 MHz, 63.09 dBuV/m
pvg ofe s BWIIMHEZ 00545995 MHz, 48.80 dBUV/M
140 4
E
3 1204
oM
=
£ 1001
o
2
g
7 804
-l
2
L 60 e e ]
- _—
40 4
5350 5373 5396 5419 5442 5465 5488 5511 5534 5557 5580

Frequency (MHz)

Plot 7-671. Antenna 5T (Pk & Avg, Ch.102, 802.11n, MCSO0)

Peak: 5468.45 MHz, 63.00 dBuV/m
Avg: 5456.96 MHz, 48.62 dBuV/m
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Plot 7-672. Antenna 5T (Pk & Avg, Ch.102, 802.11n, MCS3)
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Plot 7-673. Antenna 5T (Pk & Avg, Ch.102, 802.11n, MCS5)
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Plot 7-674. Antenna 5T (Pk & Avg, Ch.110, 802.11n, MCS0)
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Plot 7-675. Antenna 5T (Pk & Avg, Ch.110, 802.11n, MCS3)
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Plot 7-676. Antenna 5T (Pk & Avg, Ch.110, 802.11n, MCS5)
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Plot 7-677. (FCC Only) Antenna 5T (Pk & Avg, Ch.118, 802.11n, MCS3)
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Plot 7-678. (FCC Only) Antenna 5T (Pk & Avg, Ch.118, 802.11n, MCS5)
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Plot 7-679. (FCC Only) Antenna 5T (Pk, Ch.126, 802.11n, MCSO0)
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Plot 7-680. (FCC Only) Antenna 5T (Pk, Ch.126, 802.11n, MCS3)

Trace: MaxHold RBW: 1 MHz 5726.45 MHz
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Plot 7-681. (FCC Only) Antenna 5T (Pk, Ch.126, 802.11n, MCS5)
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Plot 7-682. Antenna 5T (Pk, Ch.134, 802.11n, MCS0)
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Plot 7-683. Antenna 5T (Pk, Ch.134, 802.11n, MCS3)
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Plot 7-684. Antenna 5T (Pk, Ch.134, 802.11n, MCS5)
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Plot 7-685. Antenna 5T (Pk, Ch.151, 802.11n, MCS0)
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Plot 7-686. Antenna 5T (Pk, Ch.151, 802.11n, MCS3)
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Plot 7-687. Antenna 5T (Pk, Ch.151, 802.11n, MCS5)
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Plot 7-688. Antenna 5T (Pk, Ch.159, 802.11n, MCS0)
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Plot 7-689. Antenna 5T (Pk, Ch.159, 802.11n, MCS3)
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Plot 7-690. Antenna 5T (Pk, Ch.159, 802.11n, MCS5)
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Plot 7-691. Antenna 5T (Pk & Avg, Ch.38, 80.11ax(SU), MCS0)
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Plot 7-692. Antenna 5T (Pk & Avg, Ch.38, 80.11ax(SU), MCS3)
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Plot 7-693. Antenna 5T (Pk & Avg, Ch.38, 80.11ax(SU), MCS11)
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Plot 7-694. Antenna 5T (Pk & Avg, Ch.46, 80.11ax(SU), MCSO0)
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Plot 7-695. Antenna 5T (Pk & Avg, Ch.46, 80.11ax(SU), MCS3)
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Plot 7-696. Antenna 5T (Pk & Avg, Ch.46, 80.11ax(SU), MCS11)

PCTEST

Proud tobe partof @

FCC ID: BCGA2378
IC: 579C-A2378

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Dates:
02/15/2021 - 3/16/2021

Test Report S/N:
1C2101020004-08.BCG

EUT Type:
Tablet Device

Page 263 of 349

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N PCTEST"

Proud to be part of @ element
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Plot 7-697. Antenna 5T (Pk & Avg, Ch.54, 80.11ax(SU), MCSO0)
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Plot 7-698. Antenna 5T (Pk & Avg, Ch.54, 80.11ax(SU), MCS3)

Averag RBW: 1 MHz .
PASS Rek S8 20005 VBW: 13 MH= Peak: 5357.95 MHz, 66.56 dBuV/m
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Plot 7-699. Antenna 5T (Pk & Avg, Ch.54, 80.11ax(SU), MCS11)

fueras REW: 1MHz  peak: 5355.25 MHz, 65.66 dBLV/m
Peak Trace . ’
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Plot 7-700. Antenna 5T (Pk & Avg, Ch.62, 80.11ax(SU), MCSO0)

peeiy RBW: 1 MHz  peak: 5350.22 MHz, 63.36 dBuV/m
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Plot 7-701. Antenna 5T (Pk & Avg, Ch.62, 80.11ax(SU), MCS3)

Averag RBW: 1 MHz .
PASS Rook S8 20.00n VBW: f MH Peak: 5350.40 MHz, 68.96 dBuV/m
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Plot 7-702. Antenna 5T (Pk & Avg, Ch.62, 80.11ax(SU), MCS11)
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RBW: 1MHZ  peak: 5468,68 MHz, 63,02 dBuV/m
P(’nk 3
PASS pvg ofe 1aedn YBWIIMHZ 00545926 MHZ, 48.75 dBUV/M
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Plot 7-703. Antenna 5T (Pk & Avg, Ch.102, 80.11ax(SU), MCS0)

RBW:1MHz  peak: 5464.31 MHz, 63.39 dBpuV/m
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Plot 7-704. Antenna 5T (Pk & Avg, Ch.102, 80.11ax(SU), MCS3)
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Plot 7-705. Antenna 5T (Pk & Avg, Ch.102, 80.11ax(SU), MCS11)
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Plot 7-706. Antenna 5T (Pk & Avg, Ch.110, 80.11ax(SU), MCS0)

REW: 1MHz  peak: 5468.45 MHz, 63.29 dBUV/m
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Plot 7-707. Antenna 5T (Pk & Avg, Ch.110, 80.11ax(SU), MCS3)

RBW: 1MHZ  peak: 5468,22 MHz, 63,14 dBuV/m
Peak . 3
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Plot 7-708. Antenna 5T (Pk & Avg, Ch.110, 80.11ax(SU), MCS11)
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BBW: 1MHz  peak: 5467,99 MHz, 60.34 dBLV/m
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PASS R O 1aags VBWCIMHZ  yg: 5441.10 MHz, 48.61 dBLV/m
140 4
E
2 120
m
=
£ 100
o
&
8
& 80
=z
2
T 60 - J /
IS FUPUIONIS NV R—— . A N S ]
40 4

5350 5373 5396 5419 5442 5465 5488 5511 5534 5557 5580
Frequency (MHz)

Plot 7-709. (FCC Only) Antenna 5T (Pk & Avg, Ch.118, 80.11ax(SU), MCS0)

Peak: 5465.00 MHz, 61.92 dBuV/m
Avg: 5457.65 MHz, 48.84 dBuV/m

PASS 5 di e UBW 3 i

Peak Offset: 18.3dB8 SWT: 1.01ms

140 1

= =
1=} [
S o

®
=]

Field Strength (dBuV/m)

h 4

@
=1

e — X 1

JUUURSU [N IR S —— e

40 1

5350 5373 5396 5419 5442 5465 5488 5511 5534 5557 5580
Frequency (MHz)

Plot 7-710. (FCC Only) Antenna 5T (Pk & Avg, Ch.118, 80.11ax(SU), MCS3)
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Plot 7-711. (FCC Only) Antenna 5T (Pk & Avg, Ch.118, 80.11ax(SU), MCS11)

Trace: MaxHold RBW: lMHz 5727.17 MHz
Detector: PK VBW: 3 MHz "
PASS Offset: 19.8d8 SWT: 1.01ms 60.14 dBuV/m
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Plot 7-712. (FCC Only) Antenna 5T (Pk, Ch.118, 80.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5729.15 MHz
Detector: PK VBW: 3 MHz [
PASS Offset: 19.8d8 SWT: 1.01ms 59.94 dBuV/m
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Plot 7-713. (FCC Only) Antenna 5T (Pk, Ch.118, 80.11ax(SU), MCS11)

Trace: MaxHold RBW 1 MHz 5731.31 MHz
Detector: PK 1 3 MHz y
PASS Offset: 16.2dB G o, 63.33 dBuV/m
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Plot 7-714. (FCC Only) Antenna 5T (Pk, Ch.126, 80.11ax(SU), MCS0)
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Plot 7-715. (FCC Only) Antenna 5T (Pk, Ch.126, 80.11ax(SU), MCS3)
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Plot 7-716. (FCC Only) Antenna 5T (Pk, Ch.126, 80.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5725.60 MHz
Detector: P| VBW: 3 MHz y
PASS Offset: 18.7dB SWT: 1.01ms 63.12 dBuVv/m
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Plot 7-717. Antenna 5T (Pk, Ch.134, 80.11ax(SU), MCS0)

Trace: MaxHold \P.',BW: 1 MHz

Detector: PK BW: 3 MHz 5727.04 MHz
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Plot 7-718. Antenna 5T (Pk, Ch.134, 80.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5728.32 MHz
Detector: PK BW: 3 MHz :
PASS Offset: 19.4dB SWT: 1.01ms 63.45 dBuV/m
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Plot 7-719. Antenna 5T (Pk, Ch.134, 80.11ax(SU), MCS11)
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Plot 7-720. Antenna 5T (Pk, Ch.151, 80.11ax(SU), MCS0)
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Trace; MaxHold RBW: 1 MHz 5646.02 MHz
Detector: PK VBW: 3 MH,
PASS Offset: 18,608 SWT: 1.01ms 62.94 dBuV/m
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Plot 7-721. Antenna 5T (Pk, Ch.151, 80.11ax(SU), MCS3)
Trace: MaxHold RBW: 1 MHz 5649.38 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 18.6dB SWT: 1.01ms 63.29 dBuV/m
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Plot 7-722. Antenna 5T (Pk, Ch.151, 80.11ax(SU), MCS11)
Trace: MaxHold RBW: 1 MHz 4(] 92 MHz
Detector: PK vBw: 3 MH
PASS Offset: 19,408 SWT: 1.01ms 0.25 dBuV/m
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Plot 7-723. Antenna 5T (Pk, Ch.159, 80.11ax(SU), MCSO0)
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Plot 7-724. Antenna 5T (Pk, Ch.159, 80.11ax(SU), MCS3)
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Plot 7-725. Antenna 5T (Pk, Ch.159, 80.11ax(SU), MCS11)
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7.6.6
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-726. Antenna 5T (Pk & Avg, Ch.42, 802.11ac, MCSO0)
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Plot 7-727. Antenna 5T (Pk & Avg, Ch.42, 802.11ac, MCS3)
PASS PoskT Ggw %mn; Peak: 5147.63 MHz, 63.95 dBUV/m
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Plot 7-728. Antenna 5T (Pk & Avg, Ch.42, 802.11ac, MCS5)

Field Strength (dBuV/m) Field Strength (dBuV/m)
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Antenna 5T Radiated Band Edge Measurements (80MHz BW)
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Plot 7-729. Antenna 5T (Pk & Avg, Ch.58, 802.11ac, MCS0)
RBW: 1 MHz  peak: 5355.27 MHz, 62.07 dBuV/m
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Plot 7-730. Antenna 5T (Pk & Avg, Ch.58, 802.11ac, MCS3)
PASS Py GSWE % mn; Peak: 5350.44 MHz, 65.09 dBuV/m
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Plot 7-731. Antenna 5T (Pk & Avg, Ch.58, 802.11ac, MCS5)
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Plot 7-732. Antenna 5T (Pk & Avg, Ch.106, 802.11ac, MCS0)
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Plot 7-733. Antenna 5T (Pk & Avg, Ch.106, 802.11ac, MCS3)
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Plot 7-734. Antenna 5T (Pk & Avg, Ch.106, 802.11ac, MCS5)
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PASS ,,Véké,*ffﬁ tesds YBWISMHZ - Avg: 5455.37 MHz, 49.15 dBUV/m

1401

1204

1001

©
o

Field Strength (dBuV/m)

@
=}

SRSV AN FURIURN SUUUS . S WU L |

40

5350 5374 5398 5422 5446 5470 5494 5518 5542 5566 5590
Frequency (MHz)

Plot 7-735. (FCC Only) Antenna 5T (Pk & Avg, Ch.122, 802.11ac, MCSO0)
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Plot 7-736. (FCC Only) Antenna 5T (Pk & Avg, Ch.122, 802.11ac, MCS3)

RBW: 1 MHz  peak: 5468.08 MHz, 62.97 dBuvim
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Plot 7-737. (FCC Only) Antenna 5T (Pk & Avg, Ch.122, 802.11ac, MCS5)
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PAS S Trace: MaxHold RBW: 1 MHz 5725.01 MHz

Detector; PK VBW: 3 MHz
Offset: 17.3dB SWT: 1.01ms 63.17 dBuV/m
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Plot 7-738. (FCC Only) Antenna 5T (Pk, Ch.122, 802.11ac, MCSO0)

Trace: MaxHold RBW: 1 MHz 5727.71 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.3dB SWT: 1.01ms 63.33 dBuV/m
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Plot 7-739. (FCC Only) Antenna 5T (Pk, Ch.122, 802.11ac, MCS3)

Trace: MaxHold RBW: 1 MHz 5726.45 MHz
Detector: PK VBW: 3 MHz 0
PASS Offset: 17.3dB SWT: 1.01ms 63.44 dBuV/m
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Plot 7-740. (FCC Only) Antenna 5T (Pk, Ch.122, 802.11ac, MCS5)
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Plot 7-741. Antenna 5T (Pk, Ch.155, 802.11ac, MCS0)

Trace: M:::xHuId RBW.: 1 MHz 5646.18 MHz
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Plot 7-742. Antenna 5T (Pk, Ch.155, 802.11ac, MCS3)
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Plot 7-743. Antenna 5T (Pk, Ch.155, 802.11ac, MCS5)
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Trace: MaxHold RBW: 1 MHz 5925.17 MHz
Detector: PK VBW: 3 MH,
PASS Offeat: 20,348 SWT: 1.01ms 62.96 dBuV/m
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Plot 7-744. Antenna 5T (Pk, Ch.155, 802.11ac, MCS0)
Trace: MaxHold RBW: 1 MHz 5928.21 MHz
Detector: PK VBW: 3 MH,
PASS Offset: 20,308 SWT: 1.01ms 62.78 dBuV/m
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Plot 7-745. Antenna 5T (Pk, Ch.155, 802.11ac, MCS3)
Trace: MaxHold RBW: 1 MHz 5926.12 MHz
Detector: PK VBW: 3 MH,
PASS Offeat: 20,348 SWT: 1.01ms 63.47 dBuV/m
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Plot 7-746. Antenna 5T (Pk, Ch.155, 802.11ac, MCS
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Plot 7-747. Antenna 5T (Pk & Avg, Ch.42, 802.11ax(SU), MCSO0)

Peak: 5134.41 MHz, 62.07 dBuV/m
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Plot 7-748. Antenna 5T (Pk & Avg, Ch.42, 802.11ax(SU), MCS3)
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Plot 7-749. Antenna 5T (Pk & Avg, Ch.42, 802.11ax(SU), MCS11)

RBW: 1 MHz  peak: 5350.22 MHz, 62.43 dBpuV/m
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Plot 7-750. Antenna 5T (Pk & Avg, Ch.58, 802.11ax(SU), MCSO0)
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Plot 7-751. Antenna 5T (Pk & Avg, Ch.58, 802.11ax(SU), MCS3)
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Plot 7-752. Antenna 5T (Pk & Avg, Ch.58, 802.11ax(SU), MCS11)
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